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UN38.3 {46 i 2

UN38.3 Test

Summary

AT

§12200500147665

HA7{E B Company information

TN FE T AT

& Suzhou Liangming Power Tools Co., Ltd.

FHLRAY P H 15 2ot (X5 04 R o Kl 5599 B No.5599 Wuzhong Avenue, Xukou Town,
Consignor Wuzhong district, Suzhou, China
18994137321 steven.xu@liangmingtools.com  *"-liangming-tools.co
2N S TIATTRA T Suzhou Liangming Power Tools Co., Ltd.
il X (4 WM TR b (X 04K P Kl 5599 5§ No.5599 Wuzhong Avenue, Xukou Town,
Manufacturer Wuzhong district, Suzhou, China
1899413732 steven.xu@liangmingtools.com www.liangming-tools.co
Lit b TR BATIZ 7] Shanghai st i i
H ghai Institute of Chemical Industry Testing Co.,  Ltd.
B Ly rf‘[ﬂ. Ly M PEIX Z20% 584 345 71200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062
86-21-31765555 battery(@ghs.cn www.ghs.cn
HIML {5 B, Battery information
AR . —
Naiss Wik{L  Lision Battery MR éﬁ‘aﬁ,d P /
T L L
T % BA-1880B(BA-2080B) Vit AL 5 , g
=z s Original tested type /1 s v
FRASELE (V) 18 Tt/ e N |
Nominal voltage Capa(;ily/energy 8ANW144Wh /§
g LEL B AT g) T
Description Rechargeable Li-ion battery £Li content / | . P
TR (kg) A, BONBBHRIE )\ anwsr
Mass 0.939 Ap]ﬁa%uc o black and blue plastics\ ¥/ [V 17 h
—_— ; _ cement shell . (01)
W%'fgﬂigst_informaﬁon i TR
Biftme ‘ W% B
Original test report No. 1122070040 Date oftéll:t ‘.é port 2022-08-08

R AR
Test standard

e GRIRAFAET ) 58 38.3 2 UNITED
NATIONS Manual of Tests and Criteria 383

ST/SG/AC.10/11/Rev.7

F SETR
T.;/;irggg% Z i Passed Tsﬁh;)g;t &H Passed
Ext;n;ag;);ﬁ gcuit &1% Passed : ?Im'p:wt &8 Passed
3833 (1) / 3833 () /
TR S 2 ) A 5




SRICI UN38.3 iﬂ%mg I
(b‘, UN38.3 Test Summary mlﬂlllzllzlﬂﬂllﬂ(’)l!wwmlu
FEfh B R Sample Picture

l,t

(LLCLCECE
| LTI CHA

Tm%@ﬁ?%@
18V, 144Wh

= BA-1880B
(BA-2080B)

b Wk R FEEE GARATRAETA) ST/SG/AC.10/11/Rev.738.3 FAEER. The
C )x;culusio tested samples meet the requirements of test items of the UNITED NATIONS Manual of
! 3 Tests and CriteriaST/SG/AC.10/11/Rev.7 38.3

H=iE / e
Remark P
Z42 Signature A/ 2 TR/ BrRBM ;’l Iz o~ 20025 08 25/ A\
HR%% Title Issued date ¢ |, TS
Bl & TFIF Vice chief engineer \ ;_‘.v-' : </
-381F#9:325867-
***fﬁ%i’g;ﬁ***

LR TERIBTIATR 2 5 wwaw.ghs.cn 22
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Name of Sample:

RItH 5.

Consignor:

CHMAS 10748

170014

AR

NO.1120010320
N IR HH
Test Report

Hithfl BA-1820B 18V 36Wh
Battery pack BA-1820B 18V 36Wh
BHMEET EARAA

Suzhou Liangming Power Tools Co., Ltd.




kA A AT R 5]
o N
Shanghai Research Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1120010320

1/11
o vl & BA-1820B 18Y 36Wh
Bed 4 AR Chinese
Name of Sample | s o Battery pack BA-1820B 18V 36Wh
English
Mot 1120010320
Sample No,
il HHEN TRHRAR
Consignor Suzhou Liangming Power Tools €o., Ltd.
f Wb XA HMEH T HARAT
Manufacturer Suzhou Liangwming Power Tools Co., Ltd.
LT BOE T RRIERATEIA R I
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend, 1
Seciion 38.3
P2 AR BAE O TRERWERNENE RBERFRETM)
ST/SG/AC, 10/11/Rev. 6 Amend, 1 38,3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGER(){IS 6OODS” Manual of Tests and Criteria ST/5G/AC. 10/11/Rev. 6 Amend. 1
Sectlon 38.3
=M N
A# 5P AL M, WEWE NEIE
ppearance Black and blue.Plas-_tics_; cement shell
Atk B 2020-01-16 HRAIE B 9090-02-04 ~ 2020-03-02
Accepted Date Test Date e
¥ B TR AR SR AR B il SRS R A RIS
E], Altitude sismtlation, Thermal test, Yibration, Shock, External short
Test ltems circuit, Impact, {vercharge, Forced discharge
ZRW, EHERAERAE (LT RREMERNENT AT
ST/SG/AC. 10/11/Rav, 6 Amend. 1 38. 3fRvHEER.
K skt The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual ef Tasts and Cr 1terla‘STfSG/5’C ]:{)/ll/Rev
Conclusion  |Amend. 1 38.3 . H ]
R E 3 (Dat&)
%“.‘i A7t g f b A Rechargeable Lithium Battery. /
!
Comment ATy
BRI / B8 B 4 AT
) /
Con
Adzlr?ezzr Post Code

ot Ve T T
%&‘ ‘W Checker:

Approver:

R%

Title:

%1@% ij:j;]er: ﬂﬁ'

BB T I8 (Vice chief engineer)
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Shanghai Research Institute of Chemicat Indusiry
Testing Co., Lid. Test Report

NO, 1120010320

2/11
o A ER B 4 AR HFRERIAREFRT Bl AR Bz
Name of Test Standard requirement or The " - ‘
No. lterms Clause Number of Standard Test Result | Conclusion | Remark
lﬁam f(-)’e}]'—fi’z;i&ﬁd%iﬁéﬁﬂﬂiﬂi}'&-‘lﬂ YT
HEEID ST/S6/AC. 10/ U1 /Rev. 6 Amend. 1 38,3 | B 1
1 Eﬁﬁw weEr L o See Appendix 1 GE /
Altitude U Manusl of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. & Amend. | Seetion
38,3 Test T. 1
Ei Hﬁlﬁi&ﬁ%ﬁiﬁmﬁﬁiﬂﬁ W FIER
; (T ST/SC/AC. L0/11/Rev. 6 Amendh | 38,3 | W% 2
2 Rl WLET. 2 See Appendix 2 g -4 /
Thermal test UN Manual of Tests and CiiLeria Passed
ST/SG/AC, 10411 /ey, b hmend 1-Section '
58 A Test T2
[EIEESE ﬁ%ﬂﬂ%l_ﬁnuﬂ’] u{ £ ﬁ.ﬁﬁlh
= HETIS ST/SGAAC. HO/1L/Rev. 6 Amend, 1 38,3 ﬂp{]}ﬁ 3 .
3 bﬁz;ﬂ] W o . See Appendix 3 FH1G /
Vibration UN Manua) of Tests and Criteria Passed
ST/SG/ZAC. 1O/11/Rev, 6 Amend. | Secetion
388 Test T. 3
ﬁfﬁ;}l»@ k;— f;l"“ 1%11 i{‘mﬁux% R
5 i ST/ASG/AC. FO/ LN /Rev. 6 Amend 1 383 | LI 4
1 Sfﬂ-?k WHT. 4 See Appendix 4 &% /
oc UN “Manund -0l Teasis and Criteria : ] Passed
ST/RLAAC, 10/11/Rey. 6 tAmend. | Section
6. Test T.4
?{?;@ SR RIE i R I R
Iy ST/SG/AC. 10/11/Rev. & Amend. | 38.3 | T 5
] ks : BT, 5 See Appendix 5 Al /
External short |ux wanual of Tests and Criterin o Passed
circuit ST/SG/AC, LO/11/Rev. 6 Amenil, | Section -
%8 3 TesL T. o
EEE «Uf@@ﬁwumqux W AR
FRARIE ST/SG/AC. 10/11/Rev. 8 Amend. | 38,3 | IR &
] Iiﬁi{t‘ AT 6 Sea Appendix 6 i /
mpact UM Manual off Tests and Criteria k Passed
ST/SGAAC, 10/ 11/ Rey, l: mnuzd I Scelion
383 Test T. 6
FAE (ET b s AR T et
HEFHD ST/SG/AC. 10/ /Rev. 6 Amend, ) 38,3 | BFf% 7
7 0 ﬁﬁh% iifsﬁT.? ) L See Appendix 7 oy /
vercharge UK Manual of Tests and Crileria Passed
ST/SGZAC. 1011 /Rev, 6 Amend, | Secidon
A8 3 TesL T .
lgﬁtﬂl «%j-‘-fﬁ;liﬁ_ﬁ%}iﬁiﬁmiﬂimﬁ R Al
EFME ST/SG/AC. 10711 /Rev, 6 Anend, | 38,3 | ILPHE 8§
8 ?ﬁfﬁﬂﬁi'@. BT 8 o See Appendix 8 & 7
Forced discharge [ sanual of Tesis and Criteria Passed
ST/SG/AC, 1011 /Rev. 6 Amend. | Section
38.3 Test T. 8
PO LEZ S, L ‘ HHURM 21 C-23C R /%
Test Environment Ambient temperature:21°C-23°C;Ambient humidity:/%
Condition
AR B /
. Test ltem
S B, - —
Subcontracted Test o kg | A4 / 4 /
Condition Subcontracted | Name Post Code
Laboratory Wbk / iRt 2 /
Address Tel
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lel't blank -

SRICI Testing Co., Lid. Test Report—— Appendix 1 NO. 1120010320
3/11
K5 ! R B LA | AN
No. Name of Test Items | Altitude simulation
#unn *‘%u’{l%f& ﬁ%ﬁﬁ‘ Before 1&5&5 After )ﬁ%iﬁk %II% ttn& ;tw
%5 Sample Status RE Frd Ak & FF 3% /E | Mass Loss | Residual | %
p
Sample Mass ocv Mass ocv OCV  [Other
No. /g A% /g v %% % Event
—
001 | eirermn® o | 39333 | 2054 | 39331 | 20.54 0.01 | 100.00 [ ©
002 | \oEERS | se2.54 | 2068 | 39252 | 20068 | 001 | 100.00 | ©
003 | einemER® | 39280 | 20014 | 392.90 | 20.14 0.00 | 100.00 | ©
004 | plimERR | 30434 | 20014 | 39431 | 20,14 0.01 | 100.00 [ o
005 | peeerorieii® o 303.62 | 20,79 | 393.60 | 20.79 0.01 | 100.00 | ©
006 | iR ] 392.3¢ | 20082 | 392.29 | 20.82 0.01 | 100.00 | ©
007 | yoeepordil 130317 | 20014 | 39312 | 20.14 0.01 | 100.00 | ©
008 | yoiieRERR ) oago12 | 20017 | se2.10 | 2017 | o.01 | 100.00 [ o
J:F?ETMS space intenliomal by

&k Ll V-RA Dk R-2h L Pk O-RH. LBEA. LMK, LR, AKX
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
N» Disassembly,No Rupture & No Fire.




LAl T RAR A (R 6]
b om M & - MR 2
SRICI Testing Co. , Ltd. Test Report—Appendix 2 NO. 1120010320

L TEE

4/11
A 5 HRRE L4 | B
No, Name of Test ltems Thermal test
. ‘ - o " :
wa |  Haoxs | EE bebr RIS Afer | g m ) e | e
%5 Sample Status BE | FE¥uk BE | % %| MassLoss| Residual | L%
Sample Mass ocv Mass oCcV oCV |Other
No. /g N /g v % /%  |Event
01 | gerEERs | o3e3.31 | 2054 | 393.02 | 20.3¢ [ o007 | 99.03 | o
002 | | glimERm 0| 392.52 | 20,68 | 392.24 | 2046 0.07 | 98.94 | o
003 | ermemest | 392.90 | 20014 | 392.76 | 20.00 0. 04 99.30 | o
004 | eCickERw | 39431 | 20014 | 39397 | 20,01 0.09 | 99.35 | o !
005 | yoaiiorERM | 393.60 | 20.79 | 393.24 | 20.55 0.09 | 988 | o
006 | jp i iCkERR | 392,29 | 20,82 | 391.95 | 20,57 0.09 | 9880 | o
007 | plCCmERh loagaiip | 2014 | 30280 | 2000 | 006 | 9935 | o |
008 | g lCisnl ) oago.10 [ 20017 | 39191 | 20004 | 005 | 99.36 | o
This space inlentionally - )

lere hlank

Bt

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

L33 V-4, D-Mk R-sk 3 F-R K 0-AMB. LAEA. LMK, LHKE. ALK

Ne Disassembly,No Rupture & No Fire.
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SRICI Testing Co., Ltd. Test Report— Appendix 3 NO. 1120010320

5/11
A% 3 &A% 8 24 22
No. Nate of Test Ttems Vibration
o Bk A XIE A Before R After FEREL| fawE| T
%5 Sample Status RE ek HBE FF#d, /& | Mass Loss | Residual NE
Sample Mass oCcv Mass ocv oCcv Other
No. /g v /g Y e % Event
ICYCHE 2 A
001 | | emART o 1393.02f 20.3¢ | 39278 | 2032 | 006 | 99.90 [ o
: ICYCSE 7 .
002 | ememsrl ool 39224 | 20046 | 39194 [ 20,44 0,08 | 99.90 | o
ICYCR AT ;
003 | elicRERY 139276 | 20,00 | 392.44 | 1999 | 0.08 | 99.95 [ o
004 | | RmERE o 393.97 | 20000 | 393.59 [ 19.99 0.10 | 99.90 0
005 | sreppiri | 393.24 | 2055 | 392.96 | 20.53 0.07 | 99.90 0
23CYCTEA T an g | -
006 | jpocionERl | 39195 1 20.57 | 39166 | 20.55 0.07 | 99.90 | o
LACYCHEA v
007 | okt o | 392.89 | 20,01 | 392.67 | 19.99 0.08 | 99.9%0 | o
008 BOCRERR 301.91 | 20.04 | 391.68 | 20.02 0.06 99. 90 0

20CYC TFully charged

lelt blank

j&—F_IB_ r_L_'Thi.t: space intentional lv

Hii, LR V-R4A D-Ak R-ah 3 PR X 0-MB. LRA. LA, L8E. LA K.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LA A RIAT (R )
Mom W& -mR 4
SRICI Testing Co., Ltd. Test Report~~Appendix 4  N0.1120010320

6/11
i ) KRR B 4 4k i
No, Name of Test Items Shock
AIE A Befor RS Afte
# b H2 KA HIEH_Before H - RERE (RHEE | i
2 Samole St;us g | FRVLE RE JF#4-d, JE | Mass Loss | Residual W%
Sample P Mass ocv Mass ocv oCV Other
| No. /g IAY /g A% % /% Event
A g
001 | joetoesms | se2.78 | 2032 | 392.81 | 20.32 0.00 | 100.00 | o
002 | oy rmERR | s9n.94 | 2044 | 39196 | 20.44 0.00 | 100,00 | o
003 | elicmERM | 39244 | 19.99 | 392.46 | 19.99 0.00 | 100,00 | o
004 | oprcieAm | 303,59 | 10.99 | 393.62 | 19.99 0.00 | 10000 | o
005 | el 1OEERR ) 302,096 | 2053 | 392,99 | 20,53 | 0.00 | 100.00 | O
006 | poUERRL | 30166 | 20.55 | 391.68 | 20.55 0.00 | 100,00 | o
007 | ppeiCRERE | 392,57 | 19.99 | 392.59 | 19.99 0. 00 100.00 | o
008 | sscnrrrt | 39168 | 20,02 | 39171 [ 2002 0. 00 100.00 | ©

. . AThis space intentionally
2L T A H Tei't blank '

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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SRICI Testing Co., Ltd. Test Report—— Appendix 9

NG, 1120010320

7/11

s 5 RAIRR 44 | SVEE T

No. Name of Test ltems External short circuit
’]‘?fu%% *ﬁinnnilk#é #u%i@ﬁ%jﬁl}i -}H&iﬂ.%
Sample No. Sample Status Max. Externﬁ:jTem petature Other Event

001 i 57.5 o

002 1CYéC;SE:«£ zﬁgged 57.5 o

003 ICYéC;Eﬁ?ﬁﬁged h7.9 0

004 1cwlzcggflf;hfﬁ$ged 57.1 0

005 zscigcgﬁﬁfﬁgged 55. 8 0

006 2502(2251??? zﬁiged 56, 8 o

007 ZSC\:)EECIZEﬁ??Shiged . 56.9 o

008 2503?;5?‘??52;&% 57.3 0
UFEH This space intentionally left

blank

%’];ii D_ﬁ%% R—,@i%ﬁi F_ﬂk O_ilﬁ?,{$\ i?ﬁk - i)‘@i%rko
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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SRICI Testing Co. , Ltd. Test Report— Appendix 6 NO. 1120010320

3/11
A5 6 AR H G AR Hiby
No. Name of Test Items Impact
[ 7 _;- :
LT R A bkt FAeR L
Sample No. Sample Status axbx ernfa:c emperature Other Event

1CYC 50%7% ft

009 1CYC 50% Capacity 101, 0 0
ICYC BO%E R

010 1CYC 50% Capacity 130.3 Y
1CYC 50%5 5t

0H 1CYC 50% Capacity 129.1 o
1CYC 504752 '

012 1CYC 50% Capacity _ 33. 3 0
1CYC 50%7 & o

013 ICYC 50% Capacity 136.0 O
250YC 50%TER '

014 25CYC 50% Capacity 73.2 O

5 25CYC 5O%E B T papn

016 25CYC 50% Capauily 123.0 0
250YC 50%7%E _ ) _ -

016 25CYC 50% Capacity 122. (’_ 0
250YC RO%E R '

017 25CYC 50% Capacity 128.3 &

T - oe B g . .
018 25CVC HOSTRER I s | o

25CYC 50% Capacity

PR A2 This space inteutionally left

bBlank

&i: D-fRAR PR O-FiRik, AAL K,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B om R & - WA T
SRICT Testing Co., Ltd. Test Report—Appendix 7

NO. 1120010320

9/11

A . A E & AR it 7 e

No. Name of Test liems Overcharge
Wt HERE HALILE
Sample No. Sample Status Other Event

019 lC\’éC;Eﬁ_\é’éiﬁiged °

020. ICY(IZC;Eﬁ_\E:EfE;Eged ©

021 10\'(1:‘:;3%?&;%%(1 ©

022 lCYéCEEﬁ?ZE?rged ©

023 250?2':;5%?32;%%@ ©

024 25c$gcgﬁﬁfﬁiged ©

025 255\2’3{:1&5%?5&3;;&5 ©

026 25CYCTE T 0.

25CYC Fully charged

FEH This space mjtentlonally left blgnk

Hid: DR F-R K 0-AMAR, A X,

Note: D-Disassembly F-Fire 0-No Disassembly & No Fire.
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SRICI Testing Co. , Ltd. Test Report— Appendix 8 NO. 1120010320

10/11
5 3 Fo I 8 4 A QR AL A H
No, Name of Test Itemns Forced discharge
ks Sk A& HIR R
Sample No. Sample Stafus Other Event

027 1CYC lF?l{:]iE%jﬁfc?arged &

028 1CYC IFETICITTi]‘fc?arged o

029 1CYC IPE:uylclfT %iﬁfcr}?arged 0

030 1CYC 1&1\{101?%}.30?&11%& | o

031 1CYC IF(inlciia%iﬁi{cTarged - 0

032 1CYC l}qulClirE%iﬁgc?arged o .. o

033 10v¢ 1§uylci?ﬁf§;?érgcd= 0

034 1CYC IFEFI.CI%%:ISCEEarged 0.

035 1CYC lfﬁt?lffiﬁfc?arged o

036 1 CYL Ef'{:yicl;f‘ ?iﬁsj.{c?a rged . 0

037 25CYL?5Efjfﬁ%%iﬁ§cf’arged O

038 25CY025FE;I;C1)¢E ﬁ;?:farged 0 |

e ————
039 25CYC25FE:|.1\I{1C1];!E ff;‘:i?lsﬁ‘c:?f‘al“ged | 0
040 25CYc25F€1Y101§f%iﬁsﬁcfli!arged o
T A ] .
041 25(:\;(:25!51?1(:1)3.er jiﬁskc[l?a rged ' o
e
042 25(:\1025;.} 1C1:;E gfc?arged O
=

043 25CYC2 SFEFlClT%i]E{:Ii rged 0

044 25CYC25F(EJY1C1};F:%ih§c?al‘ged o

045 250y Czspch]c]';;a %iﬁskc?arged 0

046 QSCY(::Z 55?'1(313; %i]‘fc?f‘arged 0

@ik DMK PRk O-RMAR. RAX.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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SRICT Testing Co., Ltd. Test Report— Appendix N0 1120010320
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FxadR 45 4 Ak
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Sl

CNAS L0748 220014349552

RN HAR AR

NO.1122070040
& W R &F
Test Report

LA Al {s, BA- 1880B(BA-2080B) 18V 144Wh

Name of Sample: Li-ion Battery BA-1880B(BA-2080B) 18V 144Wh

g RN TAARAR
= iR

Consignor: Suzhou Liangming Power Tools Co., Ltd.

. 1.



= M

Statement

p—

. MR ELTALREAZ (EARENERE) TR
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. BHRMREREFMHALRELAE (RERBRAENERE) XK.
Copies of the test report without the official seal of the laboratory are invalid.
3. BlIRE THEN . T HEAZFIHN.
The test report is invalid without the signatures of compiler, checker and approver.
4. KR ERETLH.
The test report is invalid if it is blotted out.
5. REFLI = FEAHE, FAERIIRRTRS.
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. ERZITRMER, (UHFERRER.
The conclusion of the consignation test is only valid for the provided sample.
7. AP G AP SOAHE, RIOOCE (NHD (UEX, WEREMRE, R
LATh 30307 g
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRAFRH, BAKERINETRERILHN.

Unless noted otherwise, the test type is consignation test.

Mitk: ERHSIEEREE 3455 Address: No.345 East Yunling Road, Shanghai
WS B 4R % (Post Code): 200062

B & (Tel): (021) 31765555 fE B (Fax): (021) 31015117

R4k (web site): www.ghs.cn

BF{E5 (E-mail): center@ghs.cn
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Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1122070040

1/11
':Pi. it BA - 1880B(BA 20808) 18V 144Wh
LA Chinese
Name of Sample %% Li-ion Battery BA-1880B(BA-2080B) 18V 144%hL
English
a5 1122070010
Sample No.
ES"X 20 S PHAEW] AT B 2% ]
Consignor Suzhou Liangming Power Tools Co., Ltd.
iﬁﬁ.ﬁ IRl B S AN
Manufacturer Suzhon Liangming Power Tools Co., Ltd.
o o s S A bEdE T
1
*&alﬁ% ST/SGAAC, 10/11/Rev, 7 38,3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7

Test method

Section 38,3

HlE AT

GRS A bt T 08

and Criteria ST/SG/AC

|
.3 IN Manual of Tests
Section 38, 3

ST/SG/AC. 10711/ Rev. T 3

2 10711 /Rev. 7

Criterion
¥ o
#—W9}\% :ll {'.’. mL L' i'kl. ]"Ij -‘. b rL_
Appearance Black and blue Plastiecs cement shell
#gp%"jﬂtﬂg 2027 07 04 ﬁﬂljﬂiﬁ-ﬂ 'EE] 20200716 ~ 2022-08-08

Accepted Date

Test Date

KR H

W LR, M A i AT i s L AS L gt
Altitude simulation, Thermal test, Vibration, Shock, External short

ecircuit, lmpact, Overcharge, Forced discharge

Test ltems
g, R ET IR L b Ak HE T ST/8G/AC. 10/
The sample Im 1:: ssed the test items of UN Manual of]
RS [ST/SC/AC 10/11/Rev. T Seetion 38,3
Conclusion

I (Da

HiE

Comment

i A b4 Rechargeable Lithium Battery.

N
A3

E A RN
Consignor
Address

: oL S A

Post Code

215164

P
Approver:

B4

Title:

v

%)

Compiler:

¥

At Checker:

(2% B

w8 TRUE (Vice chiel engineer)

U - S
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J. X2 BRHE AR FRERSATAESRT BRISR Aqait | &z
Standard requirement or The .
Name o ast
N Test Result Conclusion Remark
0. ltems Clause Number of Standard tma
BRI dnlse Aigumk T
B3 ST/SG/AC. 10711/ Rev. T 38.3 1A3RTL WR & 1
1 Egm UN Mannal of Tests and Criteria Sep 'i\]'lpentii x 1 it 2 i
Altitude ST/56/8C. 10/ 117Rev. T Section 5.3 Test Passed
simulation 1.} T
TEiTIN g, I
B ST/SGAAC, 19711 Rev. T 38,3 iA50T2 W& 2
2 AT UN Manual ol Tests and Criteria Sae Ampendix ' r ks /
Thermal test  |[s7.56/AC. 10/11/Rev. 7 Section 38,3 Tes nee Appendix = ' -
STA8GAAC 10401 7Bev, 7 Section 38,3 Test Passed
T.2
BRI £ikgd AbidE T
ﬁﬁl filk® STASGAAC. O-1LARen. T 38,3 W84T3 T}‘I‘FHJ( k)
3 . g LX Manual of Tests ang Criteria See Appendix e
Vibration  [s1/56/AC. 10711 /Rev. 7 Section 38.3 Test Passed
1.3
rTIH Lk ALIE 1
£} ST/SG/AC 10711/Rev. 7 38,3 X404 BB A 4
4 S}:ﬁit EN Manual of Tests ond Criteria Sce Appendix 1 o /
0C. STASGAAC. 1011 Rev. 7 Soction 3B. 3 Test Passed
T.4 ]
HESS I Gk Rl T
B3 ST/SGAAC. 1071 1Rev, 7 8.3 WL§GTS Rk 5
HEBE 5.3
5 (N Manual of Tests and Criteria See A lix § P :
External short |st:sc/ac. 10/11/Rev. 7 Section 38.3 Test ¢ Appencix v P;; ced /
eircuit T.5
R IH a8 MbsE T ,
KB STASGAAC 10713 Rev. T 38,3 1ASET6 W& 6
6 ﬁﬁ EN Manual oof Tests and Criterin See Appendix 6 e v 4
Impact S$T/SG7AC. 10711 :Rev. T Sectivn 38,3 Test Passed
T. 6 )
L G At 7
R 1S ST/SG/AC, 10/ 117Rev. T 38,3 ART. T W% 7
7 EN Manttal of Tests and Criteria See Appendix 7 5 /
Overcharge  |sTs56-AC. 1011 Rev. T Sectinn 38,3 Test Passed
1.7
BN Sl Adsdl T y
A3 STrSGAAC 10711 Rev. T 38.2 WKATS WE& S
8 Eﬁmm 1IN Yanual of Tests and Criteria See Appendix 8 o ;
Forced discharge ST/SG7AC. 1011 Ree. T Section 38,3 Test Passed
T8 R8E

AR R

Test Envircnment
Condition

EREGE 1 21°C-24°C RN RERE %

Ambient temperature:31°C-24°C:Ambient humidity:%

SRR
Subgcontracted Test
Condition

R E

Test item

saxky | B4

Subcontracted | Name

Laboratory et
Address

/ ﬂzﬁ /
Post Code
/ 5% ,

Tel

. W

LR FITRRY Y 4
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Testing Co., Lid. Test Report— Appendix 1

AR Y

J s

3/11
A | RRAR LA | SR
No. Name of Test Iiems Altitnde simulation
XA W Before RIS /G Al
e | Hanrs L BEEAN gk |#anE| L
ﬁ% Sample Stalus }ﬁ- ﬁ ﬂ‘.ﬁ@%ﬂi )i '& ﬁ'ﬁg w5 Mass Loss | Residual ﬂ.ﬁ.
Sample Mass ocv Mass ocv QCV  |Other
No. 8 N /8 v % %% | Event
001 | yeraiefl | esn7e | 2082 | 93777 | 20.81 0.00 | 99.95 | o
002 | iomEl | es77 | 2083 | 938.75 | w0.82 0.00 | 99.95 | o
003 | oyeromt i | w3n77 | 2082 | 93775 | 20.80 0. 00 99.90 | ©
008 | peroea®t o | es6.ss | 2083 | 936.90 [ 20.82 0.00 | 99.95 | o
005 | svemime o | 93800 | 2082 [ e37.95 | 20.8) 0.01 99.95 | ©
006 | ssovemmirin g | 937.10 | 20.83 | 937.05 | 20.82 0.0l 99.95 | o
007 | sionpirrt o | 93815 | 20,82 | 938.16 | 20.80 0.00 | 99.90 | o
008 | asqemrit o] 938.05 | 2083 | v38.05 | 20.82 0.00 | 99.95 | o
N This intentionally
ATFEETT ot bank

ik L-ai V-RA AR AR F-RK 0-ARK. RBA. LMK LHR. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage, No Venting.
No Disassembly, No Rupture & No Fire.
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i b

4/11
A% . RMFE LA | S
No. Name of Test Items Thermal test
He |  Hanra BB Befe REE A g i k| AR
&5 Sample Status BRE |FBeE AE F 5% E | Mass Loss| Residual | £
Sample Mass ocv Mass ocy OCV  |Other
No. 8 N /8 v % /% | Evem
001 | yiprekt | w777 | zosl | 93770 | 20.88 0. 01 98.89 | o
002 | jyerpint | 9875 [ 20082 | 366 | 20.58 0. 01 98.85 | o
003 | jyoriet®t | 93775 | 20080 | eares | 205 0.0l 98.94 | o
004 | Rl | 93690 | 2082 | 93682 | 20.58 0.00 | 9.8 | o
005 | st | ear.e5 | 20,81 | e3r.sy | 2058 0.01 | 988 | o
006 | gl | 93705 | 2082 | 937,01 [ 20.88 0.00 | 9885 | o
007 | ssrres®l o | 93816 [ 2080 | 93811 | 20.58 0. 01 98.94 | o
008 | sserepcend o | 93806 | 20.82 | 937.99 | 20.58 0.01 98.85 | o
. s, 2[This space intentionally
ATFEE™ ™ e blank

Hik: LR V-IRA D-AK R F-R K O-Ak. RBR. LMK, i, LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupiure F-Firc O-No Leakage No Venting,
No Disassembly.No Rupture & No Fire.
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T E  w AN
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5/11
A% 3 BRABLAE | K3
No. Name of Test Iteins Vibration
#&' #%&& ﬂ.-@'ﬁff Before RS Afer }i_i.#ﬁi Aok | L
%5 Sample Status BRE | FLE| KAE | AR ELE MassLoss| Residual | BE
Sample Mass ocv Mass oCcv ocv Other
No. g v ‘g N Y % Event
LEYCFE-ERIL . an = ag . .
001 1C¥: oIy charged 937.70 20. 58 936. 79 20, 57 010 499, 95 Q0
IcYCsE £ 9Eil ) p
002 1eve Fuﬁy *har god 938. 66 20. h8 937. 82 20. 58 0. 09 100. 00 0
ICYCSE 4Tl 07 po = ap -
003 | oy Funty crarged | 937-68 | 20.58 | 936.98 | 20.57 0. 07 99. 95 0
ICYCFEE Tl ap Qt ‘ az s
004 1CYC Pults eharged | 936.82 [ 20.58 933. 91 20. 58 0.10 100. 00 0
BCYCE LT - .- y . :
005 P Fuﬁy charged 937. 49 20. 58 937. 07 20,58 0. 09 100. 00 0
2ECYCRE ATl . ) ‘
006 R5CYC Fu;r” charged 937.01 20. 58 936. bh 20. 68 0.00 100. 00 O
2BCYCE Rl . . a7 9
007 250YC F"ﬁ}, charged 938. 11 20. 58 937. 23 20 °7 0. 09 99, 95 0
008 SSOICE LA 937.99 | 20.58 | 937.14 | 20.58 0.09 | 100,00 | o

25C¥C Fully charged

b I Mhis space intentionally
A I";—‘::'E left DBlank

Hoi: L-il V-IBA D-ARR R0 Pk 0-AiR. RBA. LMK, LA, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Firc O-No Leakage.No Venting,
No Disassembly Mo Rupture & No Fire.
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A5 ) ERA B B A phik
No. Name of Test liems Shock
R H Before HIGE Afier
aa | HaRs RERL|HELE | R
BE Sample Status GE | Fem| HE |FBLE| MassLoss | Residual | E
Sample ‘ Muss ocv Mass oCcv OCV | Owher
/g v g Y % % Event
No. 5
001 | et ®Y o | 93679 | 2057 | eae.83 | 20.56 0. 00 99.95 | o
002 | oenr#EU | 932 | 2058 | eanss | 2088 0.00 | 100.00 | o
003 | sonmsRl | 936.98 | z0.57 | e37.04 | 20.57 0.00 | 100.00 | o
004 | jomreekRd | 93591 | 2058 | 933.94 | 20.57 0. 00 99.95 | o
005 | moeraent | 9sr.07 | 2oss | 93713 | 2058 0.00 | 100.00 | o
006 | stk | 936.55 | 2058 | 936.58 | 20.57 0.00 | 99.95 [ o
007 | LlEERL L oesroa| 2057 | esr.26 | 2057 | 000 | 10000 | o
008 | L CEERL 193714 | 2058 | 937.18 | 20,58 | 0.00 | 100.00 [ o
/)-—F f.f EThis spalc:ni l::lt:::kimal 1r

Hik: L V-BA DAk R-2KE F-R K 0-£F. LRA. LMK, LA, REX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly No Rupture & No Firc.

=
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5 5 #3844k SME B

No. Name of Test liems External short circuit
AR HBRA HEABRHRR AL
Sample No. Sample Status Max. Extcmﬂ'l:Tempemmre Other Event

001 LCiC Pyl g 56. 1 o

002 1c[{1:r;ﬂff jt.:lfgnd 56. 3 0

003 lfizr:&tl‘\}l\f]ﬂ:n?ged h6. 3 0

004 1L“1g‘r:g;"l‘:|\jﬁ<llt:.ged a6, 2 b

005 Zﬁ(fgr;‘g;ﬁ.?c{’;!&gml 36. 2 0

006 25({)?(}E{?:}‘£:&gml p.1 0

007 25(;)?‘(;:;;_]1:? zﬁ::%gml 96. 7 o

008 25(5(5,(:’5;;?:\:%%56(1 7.4 0
LUF 2 This space intentionally lell

blank

FiE: DMK R-2KA F-Ae K 0-RAK. Raek. Rasl,
Note: D-Disasscmbly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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8/11
A% 6 RWTELH | W

No. Name of Test Items Impact
ot AR HERERHRE .
Sample No. Sample Status Max. Exlcm:l%Tcmpcramre A

009 Ics’l(‘cysiréjtgﬁﬁ ty 2.2 o

oto ICIC 508 ez 21.8 5

ot 1(&1((’&5[0%30?5;:‘1 ty 21.8 o

oLz Iﬂ’l(? \Gcomiﬁﬁ:rﬁ1 ty 212 o

o l(?&'l(?\:ﬁ[il%?{];;%:{‘(i ty 21.9 o

oud 2500 0% Capaciny 23. o

o 5 58 Compeity 22.4 o

ol 23{?\?(??5‘0‘!;(?&?'1{:-11 1y 22.1 o

oL 2;(2\5:350%5%;?1(“1 Ly 22.3 o

TFeEM This space intentionally left

blank

£ik: D4R F-ALK O-MR. RALK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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g/11
A% . RRTALH |
No. Name of Test lems | gyercharge
B a5 FEFk A HiR L
Sample No. Sample Status Other Event
ECYCTEA ARSI
019 1CYC Fully charged 0
FCYC it 4 Ak
020 1CYC Fully charged 0
WCYCErad 2
021 1CYC Fully charged o
. 1ICYCyE il
022 ICYC Pully charged 0
. BOYC AL o
023 25C¥C Fully charged
ECYCEA AL
024 250¥C Fully charged ©
o= 25CYCHEAR AL
025 5CYC Fully harged 0
026 25CYCFe A Al o

23CYC Fully charged

DR This space intentionally left hlank

Hik: DR FARK 0-TAR. RATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 8 RRA G L& R
No. Name of Test Items Forced discharge
BT BB RieRE
Sample No. Sample Status Other Event
027 LCYC IFSUYI(I;E?;D!?IEJ rged G
028 1CYC l;::'lc;iﬁiffcllt:-ged 0
024 1CY¢ ll'{:l( 1};6 :Eﬁ;{c.hlilrged O
030 10YC IF{flcliﬁ;frlllin-gml 0
031 10YC }F?l.flc}f‘f;:iﬁfclllill'gu«.l 0
032 1ICYC 1;;?’1(],\':“:]:-1;&'[1[1!:! rgod 0
033 L6¥C Pl ;?%ijft:}%m'ged 0
034 1cYe lkcl:ll(fy" ﬁ:i]‘g]%lrged 0
035 1C¥C llg’lclf{jryg:ijfc']{f‘al'ged o
036 10%¢ IFCL:Ilrl;L' Tizilliiwged 0
037 256\'{? 5]5 ?ILE};L {{i;:iifcll?nr ged 0
038 25[7\'(‘2 SIEJICIJ:.T- i?ﬁjltiwgod 0o
039 2507 Palty dhocharyed 0
040 zscwl‘::{l}irl)xL }(Il iﬁ;lll.larged 0
041 25CYC2 %F(::{lih ‘iii?ft(l llliarged o
042 2SCYC25£TL(':1-;;§ ijk{rfﬁu-ged 0
043 25cx'c?5Fcl:‘fiTt %iﬁif.arged 0
044 250&’3 6Fcl:flc f:ﬁ%igsarged o
045 250’3 :-i?f f?%i?t‘ll?ﬂrged 0
046 25(‘.1((? ﬁlg:flsiﬁ%f‘?c[ﬁargod O

£z D-ARK F-R K 0-LMik. RALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

PR N
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